












Foundation Assembly

06 07

BOX 1 BOX 2

BOX 3

BOX 6

BOX 4 BOX 5

STEP

01
Choose a hard, level surface, clean and position the greenhouse using a level to ensure 

The size of the greenhouse 
displayed is for illustrative 
purposes only and may not 

greenhouse.

Packing List: 
Please refer to documents provided in the boxes.

Packing Information

Option 1: Solid foundation

Preferred

Aluminum Frame & Hardware: 

Polycarbonate Panels: 

Foundation Frame & Hardware: 

Option 2: Solid frame

Preferred

Option 3: Firm ground / grass

Possible

Not possible



08 09

STEP

02
Lay out the foundation pieces as diagrammed, using the door location as a reference.

QTYNOPART

4D73

56

40

DJ01 2

4D74

6

1913mm

DJ02
1290mm

S03A
M6X10

M24
M6

4D366

BOX

BOX 6

BOX 6

BOX 6

BOX 6

BOX 6

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

Foundation Dimension

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

10
.2

'

10
.5

'

8.48'

8.16'

08 09

STEP

02
Lay out the foundation pieces as diagrammed, using the door location as a reference.

QTYNOPART

4D73

56

40

DJ01 2

4D74

6

1913mm

DJ02
1290mm

S03A
M6X10

M24
M6

4D366

BOX

BOX 6

BOX 6

BOX 6

BOX 6

BOX 6

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

Foundation Dimension

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

10
.2

'

10
.5

'

8.48'

8.16'



08 09

STEP

02
Lay out the foundation pieces as diagrammed, using the door location as a reference.

QTYNOPART

4D73

56

40

DJ01 2

4D74

6

1913mm

DJ02
1290mm

S03A
M6X10

M24
M6

4D366

BOX

BOX 6

BOX 6

BOX 6

BOX 6

BOX 6

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

Foundation Dimension

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

10
.2

'

10
.5

'

8.48'

8.16'

08 09

STEP

02
Lay out the foundation pieces as diagrammed, using the door location as a reference.

QTYNOPART

4D73

56

40

DJ01 2

4D74

6

1913mm

DJ02
1290mm

S03A
M6X10

M24
M6

4D366

BOX

BOX 6

BOX 6

BOX 6

BOX 6

BOX 6

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

Foundation Dimension

DOOR

DJ02 DJ02

DJ02 DJ02

DJ02 DJ02

DJ01 DJ01

Scan the QR code above
 or visit vegogarden.com to learn more

about your Vego Greenhouse Kit.

10
.2

'

10
.5

'

8.48'

8.16'



10 11

STEP

03
Slide the heads of 24 S03A bolts in the grooves of the frame, on the inside and outside, 
as shown below. These will hold the outside connectors and anchor brackets.

STEP

04
Assemble 4 sets of Z1 and Z2 connection plates by loosely installing the bolts and cap 
nuts.

S03A

Z1 x 4

Z2 x 4DOOR

10 11

STEP

03
Slide the heads of 24 S03A bolts in the grooves of the frame, on the inside and outside, 
as shown below. These will hold the outside connectors and anchor brackets.

STEP

04
Assemble 4 sets of Z1 and Z2 connection plates by loosely installing the bolts and cap 
nuts.

S03A

Z1 x 4

Z2 x 4DOOR



10 11

STEP

03
Slide the heads of 24 S03A bolts in the grooves of the frame, on the inside and outside, 
as shown below. These will hold the outside connectors and anchor brackets.

STEP

04
Assemble 4 sets of Z1 and Z2 connection plates by loosely installing the bolts and cap 
nuts.

S03A

Z1 x 4

Z2 x 4DOOR

10 11

STEP

03
Slide the heads of 24 S03A bolts in the grooves of the frame, on the inside and outside, 
as shown below. These will hold the outside connectors and anchor brackets.

STEP

04
Assemble 4 sets of Z1 and Z2 connection plates by loosely installing the bolts and cap 
nuts.

S03A

Z1 x 4

Z2 x 4DOOR



12 13

STEP

05
Slide Z1 & Z2 in the grooves of foundation pieces to connect each section, and tighten 

STEP

06
Connect the 4 corners with D366 L brackets using the pre-slid bolts and nuts.

Foundation Assembly completed.

Z2

Z2

Z2

Z2 Z2

Z1

Z1

Z1 Z1

Z1

DJ02

DJ02 DJ02

DJ02

DJ01

DJ02DJ02

DJ01

DOOR

D366

D366

D366

D366

DOOR



12 13

STEP

05
Slide Z1 & Z2 in the grooves of foundation pieces to connect each section, and tighten 

STEP

06
Connect the 4 corners with D366 L brackets using the pre-slid bolts and nuts.

Foundation Assembly completed.

Z2

Z2

Z2

Z2 Z2

Z1

Z1

Z1 Z1

Z1

DJ02

DJ02 DJ02

DJ02

DJ01

DJ02DJ02

DJ01

DOOR

D366

D366

D366

D366

DOOR



Base Assembly

14 15

STEP

01
Lay out the base frame pieces as shown in the diagram, noting that there are two types 
of corner pieces.

NO QTY
L08A 1

L08B 1

L08C 1

L08D 1

L08E 1

L08F 4

2

2

J196R

J196L

16D75

16

16

D76

S08 16M8X60

Ø5X40 16Z13A

16
M24
M6

16H79
Ø6.5X16X1.2

PARTBOX
BOX 2

BOX 1

BOX 1

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 6

BOX 6

L08F L08A L08F J196LJ196R

L08D

L08B

J196L L08F L08F J196R

L08C

L08E

Scan the QR code above
 or visit vegogarden.com  to learn more

about your Vego Greenhouse Kit.

D22BOX 2

J196R

J196R

L08F

L08E

L08D

Door

L08A

L08F

J196L

L08E

L08A

L08F

L08A

J196L

L08F

L08D



Base Assembly

14 15

STEP

01
Lay out the base frame pieces as shown in the diagram, noting that there are two types 
of corner pieces.

NO QTY
L08A 1

L08B 1

L08C 1

L08D 1

L08E 1

L08F 4

2

2

J196R

J196L

16D75

16

16

D76

S08 16M8X60

Ø5X40 16Z13A

16
M24
M6

16H79
Ø6.5X16X1.2

PARTBOX
BOX 2

BOX 1

BOX 1

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 6

BOX 6

L08F L08A L08F J196LJ196R

L08D

L08B

J196L L08F L08F J196R

L08C

L08E

Scan the QR code above
 or visit vegogarden.com  to learn more

about your Vego Greenhouse Kit.

D22BOX 2

J196R

J196R

L08F

L08E

L08D

Door

L08A

L08F

J196L

L08E

L08A

L08F

L08A

J196L

L08F

L08D



16 17

STEP

02
Mark 16 anchor When connecting the base frame to the Vego Foundation Frame Kit, connect D75 and D76 

the marked anchor holes. 

instead.

 holes on ground per the template below.

STEP

03

D75

D76

D22

11.5" 24.5" 24.5" 24.5" 11.5"

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5" 39"
DOOR

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5"39"

16 17

STEP

02
Mark 16 anchor When connecting the base frame to the Vego Foundation Frame Kit, connect D75 and D76 

the marked anchor holes. 

instead.

 holes on ground per the template below.

STEP

03

D75

D76

D22

11.5" 24.5" 24.5" 24.5" 11.5"

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5" 39"
DOOR

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5"39"



16 17

STEP

02
Mark 16 anchor When connecting the base frame to the Vego Foundation Frame Kit, connect D75 and D76 

the marked anchor holes. 

instead.

 holes on ground per the template below.

STEP

03

D75

D76

D22

11.5" 24.5" 24.5" 24.5" 11.5"

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5" 39"
DOOR

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5"39"

16 17

STEP

02
Mark 16 anchor When connecting the base frame to the Vego Foundation Frame Kit, connect D75 and D76 

the marked anchor holes. 

instead.

 holes on ground per the template below.

STEP

03

D75

D76

D22

11.5" 24.5" 24.5" 24.5" 11.5"

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5" 39"
DOOR

11
.5

"
24

.5
"

24
.5

"
24

.5
"

24
.5

"
11

.5
"

9.5"39"





-

18

STEP

01

PART NO QTY

M24
M6

S03A
M6X10 30

30

A10L 1

1L01B

1L01E

1L01F

8L02A

1L03C

1L03D

1L03G

BOX
BOX 3

BOX 3

BOX 3

BOX 3

BOX 3

BOX 1

BOX 1

BOX 3

Scan the 
vegogarden.com to learn more

about Vego Greenhouse Kit.

ed nuts. 

Z13A

H79

H79

Z13AD22

2"

D22

25/64"

2"

25/64"D75

D75



20 21

Note: 
For L02A frame: the cut ends face upward
For L01A,B,E,F frames: the ends with holes drilled further from the edge face upward

L03D

L01E

L01F

L01B

L03C

L03GL01A

L02A

L02A

L02A

1

1

1

1

2

2

2

2

2
2

2

2

2

2

2

1

2

L08

M24

S03A

L02A/L03C/L03D/L03G

L01

L08

M24

S03A

L08FL08

L01

J196L/R

L02A L01

20 21

Note: 
For L02A frame: the cut ends face upward
For L01A,B,E,F frames: the ends with holes drilled further from the edge face upward

L03D

L01E

L01F

L01B

L03C

L03GL01A

L02A

L02A

L02A

1

1

1

1

2

2

2

2

2
2

2

2

2

2

2

1

2

L08

M24

S03A

L02A/L03C/L03D/L03G

L01

L08

M24

S03A

L08FL08

L01

J196L/R

L02A L01



20 21

Note: 
For L02A frame: the cut ends face upward
For L01A,B,E,F frames: the ends with holes drilled further from the edge face upward

L03D

L01E

L01F

L01B

L03C

L03GL01A

L02A

L02A

L02A

1

1

1

1

2

2

2

2

2
2

2

2

2

2

2

1

2

L08

M24

S03A

L02A/L03C/L03D/L03G

L01

L08

M24

S03A

L08FL08

L01

J196L/R

L02A L01

20 21

Note: 
For L02A frame: the cut ends face upward
For L01A,B,E,F frames: the ends with holes drilled further from the edge face upward

L03D

L01E

L01F

L01B

L03C

L03GL01A

L02A

L02A

L02A

1

1

1

1

2

2

2

2

2
2

2

2

2

2

2

1

2

L08

M24

S03A

L02A/L03C/L03D/L03G

L01

L08

M24

S03A

L08FL08

L01

J196L/R

L02A L01



PART NO QTY

M24
M6

S03A
M6X10 30

30

L05B 2

L05A 4

BOX

BOX 1

BOX 1

L05B

L05B

L05A

L05A

L05A 1

12

2

3

2

2
2

2

3

2

2

3

4

4

M24

L05B

S03A

L05A/L05B

M24 x 2S03A x 2 M24 x 2

S03A

L05A/L05B

L05A/L05B

M24 x 2

S03A x 2

PART NO QTY

M24
M6

S03A
M6X10 30

30

L05B 2

L05A 4

BOX

BOX 1

BOX 1

L05B

L05B

L05A

L05A

L05A 1

12

2

3

2

2
2

2

3

2

2

3

4

4

M24

L05B

S03A

L05A/L05B

M24 x 2S03A x 2 M24 x 2

S03A

L05A/L05B

L05A/L05B

M24 x 2

S03A x 2



PART NO QTY

M24
M6

S03A
M6X10 30

30

L05B 2

L05A 4

BOX

BOX 1

BOX 1

L05B

L05B

L05A

L05A

L05A 1

12

2

3

2

2
2

2

3

2

2

3

4

4

M24

L05B

S03A

L05A/L05B

M24 x 2S03A x 2 M24 x 2

S03A

L05A/L05B

L05A/L05B

M24 x 2

S03A x 2

PART NO QTY

M24
M6

S03A
M6X10 30

30

L05B 2

L05A 4

BOX

BOX 1

BOX 1

L05B

L05B

L05A

L05A

L05A 1

12

2

3

2

2
2

2

3

2

2

3

4

4

M24

L05B

S03A

L05A/L05B

M24 x 2S03A x 2 M24 x 2

S03A

L05A/L05B

L05A/L05B

M24 x 2

S03A x 2





Door Frame Assembly

PART NO QTY

M24
M6

S03A
M6X10 24

24

L03A 1

L03B 1

L05C 2

L08A 1

2M5X12
S27A

M31
M5 2

4H137

BOX

BOX 1

BOX 1

BOX 2

BOX 2

S03A

S03A
M24

S03A

M31

S27 A

H137 x 2

S27 A

S03A

M24

S03A

M31

S27 A

H137 x 2

S27 A

L03A

L08A

L03A

L03B L03B

L08AL08A

L05C

S03A

M24
M24

L05C
L05B

L03A/B

L03B

L03A

L05C

L05C

L08A

1

2

43

34



PART NO QTY
S21A

M5X12 12

L12A 2

L12B 2

Y5 16

BOX

BOX 3

BOX 3

BOX 4

1H158
20M

L12B

L12A

L12B

L12A

L12A/L12B

S21A

L01A/L01B/L01E/L01F

L01

S21A

PART NO QTY
S21A

M5X12 12

L12A 2

L12B 2

Y5 16

BOX

BOX 3

BOX 3

BOX 4

1H158
20M

L12B

L12A

L12B

L12A

L12A/L12B

S21A

L01A/L01B/L01E/L01F

L01

S21A



PART NO QTY
S21A

M5X12 12

L12A 2

L12B 2

Y5 16

BOX

BOX 3

BOX 3

BOX 4

1H158
20M

L12B

L12A

L12B

L12A

L12A/L12B

S21A

L01A/L01B/L01E/L01F

L01

S21A

PART NO QTY
S21A

M5X12 12

L12A 2

L12B 2

Y5 16

BOX

BOX 3

BOX 3

BOX 4

1H158
20M

L12B

L12A

L12B

L12A

L12A/L12B

S21A

L01A/L01B/L01E/L01F

L01

S21A



POLYCARBONATE 
PANEL

PC Wall Panel Assembly

Y5 Y5
Y5 Y5

Y5

Y5

POLYCARBONATE 
PANEL

PC Wall Panel Assembly

Y5 Y5
Y5 Y5

Y5

Y5



POLYCARBONATE 
PANEL

PC Wall Panel Assembly

Y5 Y5
Y5 Y5

Y5

Y5

POLYCARBONATE 
PANEL

PC Wall Panel Assembly

Y5 Y5
Y5 Y5

Y5

Y5



Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

PART NO QTY

M24
M6

S03A
M6X10 18

18

L04A 4

1L03E

BOX

BOX 2

BOX 3

1
2

1

2

1
3 4

3
1

L04A

L03E L04A

L04A

L04A



Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

Y5

PART NO QTY

M24
M6

S03A
M6X10 18

18

L04A 4

1L03E

BOX

BOX 2

BOX 3

1
2

1

2

1
3 4

3
1

L04A

L03E L04A

L04A

L04A



L04A

S03A

M24

L04A

M24 x 2

S03A x 2

M24 x 4

S03A x 4

M24 x 2

S03A x 2

L07A

L07B

L07A

L07B

D349

D349
1

3

2

3

3
1

1

3

3

23

1

PART NO QTY

2L07A

M24
M6

S03A
M6X10 32

32

2L07B

2D349

D25 2

BOX

BOX 2

BOX 1

BOX 2

BOX 2

L07A/L07B

L02A

L04A

S03A

M24

L04A

M24 x 2

S03A x 2

M24 x 4

S03A x 4

M24 x 2

S03A x 2

L07A

L07B

L07A

L07B

D349

D349
1

3

2

3

3
1

1

3

3

23

1

PART NO QTY

2L07A

M24
M6

S03A
M6X10 32

32

2L07B

2D349

D25 2

BOX

BOX 2

BOX 1

BOX 2

BOX 2

L07A/L07B

L02A



L04A

S03A

M24

L04A

M24 x 2

S03A x 2

M24 x 4

S03A x 4

M24 x 2

S03A x 2

L07A

L07B

L07A

L07B

D349

D349
1

3

2

3

3
1

1

3

3

23

1

PART NO QTY

2L07A

M24
M6

S03A
M6X10 32

32

2L07B

2D349

D25 2

BOX

BOX 2

BOX 1

BOX 2

BOX 2

L07A/L07B

L02A

L04A

S03A

M24

L04A

M24 x 2

S03A x 2

M24 x 4

S03A x 4

M24 x 2

S03A x 2

L07A

L07B

L07A

L07B

D349

D349
1

3

2

3

3
1

1

3

3

23

1

PART NO QTY

2L07A

M24
M6

S03A
M6X10 32

32

2L07B

2D349

D25 2

BOX

BOX 2

BOX 1

BOX 2

BOX 2

L07A/L07B

L02A



D349

L07A/L07B

L07B

L07A

S03A

M24

S03A

M24

M24 x 6
S03A x 6

L07A/L07B

L07B
L07A

D25

D25

1

2

2

1

D349

L07A/L07B

L07B

L07A

S03A

M24

S03A

M24

M24 x 6
S03A x 6

L07A/L07B

L07B
L07A

D25

D25

1

2

2

1



D349

L07A/L07B

L07B

L07A

S03A

M24

S03A

M24

M24 x 6
S03A x 6

L07A/L07B

L07B
L07A

D25

D25

1

2

2

1

D349

L07A/L07B

L07B

L07A

S03A

M24

S03A

M24

M24 x 6
S03A x 6

L07A/L07B

L07B
L07A

D25

D25

1

2

2

1





Roof Assembly

PART NO QTY

M24
M6

S03A
M6X10 6

6

1

L04B

L03F

1

1L04C

2M5X12
S27A

M31
M5 2

4H137

BOX

BOX 3

BOX 2

BOX 2 1

1

2

3

L04C

L04B

L03F

S03A

M24

M31

 S27A

H137 x 2

L03F

 S27A

S03A

L03F

S03A x 2

M24 x 2

L03F

S03A x 2

M24 x 2



POLYCARBONATE 
PANEL

PART NO QTY

2Y1

2

1

1

1

1

Y2

Y3

Y4

Y12

Y13

BOX

BOX 4

BOX 4

BOX 4

BOX 4

BOX 5

BOX 5

H158 1

Y2

Y4 Y3
Y1

Y1

Y12
Y13

Y2

POLYCARBONATE 
PANEL

PART NO QTY

2Y1

2

1

1

1

1

Y2

Y3

Y4

Y12

Y13

BOX

BOX 4

BOX 4

BOX 4

BOX 4

BOX 5

BOX 5

H158 1

Y2

Y4 Y3
Y1

Y1

Y12
Y13

Y2



POLYCARBONATE 
PANEL

PART NO QTY

2Y1

2

1

1

1

1

Y2

Y3

Y4

Y12

Y13

BOX

BOX 4

BOX 4

BOX 4

BOX 4

BOX 5

BOX 5

H158 1

Y2

Y4 Y3
Y1

Y1

Y12
Y13

Y2

POLYCARBONATE 
PANEL

PART NO QTY

2Y1

2

1

1

1

1

Y2

Y3

Y4

Y12

Y13

BOX

BOX 4

BOX 4

BOX 4

BOX 4

BOX 5

BOX 5

H158 1

Y2

Y4 Y3
Y1

Y1

Y12
Y13

Y2



Roof Frame Assembly

PART NO QTY

2L01C

M24
M6

S03A
M6X10 16

16

2L01D

BOX

BOX 3

BOX 3

L01CL01D

L01D

L01C

1

1

1

1

2
2

2
2

3

3

L01CL01D

L01C/L01D

L01C/L01DS03A/M24 x 2

S03A/M24 S03A/M24 x 2

Roof Frame Assembly

PART NO QTY

2L01C

M24
M6

S03A
M6X10 16

16

2L01D

BOX

BOX 3

BOX 3

L01CL01D

L01D

L01C

1

1

1

1

2
2

2
2

3

3

L01CL01D

L01C/L01D

L01C/L01DS03A/M24 x 2

S03A/M24 S03A/M24 x 2



Roof Frame Assembly

PART NO QTY

2L01C

M24
M6

S03A
M6X10 16

16

2L01D

BOX

BOX 3

BOX 3

L01CL01D

L01D

L01C

1

1

1

1

2
2

2
2

3

3

L01CL01D

L01C/L01D

L01C/L01DS03A/M24 x 2

S03A/M24 S03A/M24 x 2

Roof Frame Assembly

PART NO QTY

2L01C

M24
M6

S03A
M6X10 16

16

2L01D

BOX

BOX 3

BOX 3

L01CL01D

L01D

L01C

1

1

1

1

2
2

2
2

3

3

L01CL01D

L01C/L01D

L01C/L01DS03A/M24 x 2

S03A/M24 S03A/M24 x 2



PART NO QTY

2L02C

1L05E

2D129

2D348

M24
M6

S03A
M6X10 32

24

BOX

BOX 2

BOX 3

BOX 2

BOX 2

L02C

L02CD348

D348

M24 x 12

S03A x 12

D129
D129

L05E
S03A x 8

S03A

M24

M24

D129

S03A/M24 x 2

D349

L02C



PART NO QTY

2L02C

1L05E

2D129

2D348

M24
M6

S03A
M6X10 32

24

BOX

BOX 2

BOX 3

BOX 2

BOX 2

L02C

L02CD348

D348

M24 x 12

S03A x 12

D129
D129

L05E
S03A x 8

S03A

M24

M24

D129

S03A/M24 x 2

D349

L02C



44 45

Ridge and Roof Panel Assembly

Install the ridge along the top of the roof. First, gently pull the roof frame pieces apart at 

Using the self-tapping screws Z08A, connect the center ridge cap (D26) to the middle 
joint of the roof. 

PART NO QTY

1L06A

M24
M6

S03A
M6X10 8

8

1L06B

1D26

2M4.2X16
Z08A

BOX

BOX 1

BOX 1

BOX 2

L06A

L06B

1

2

1

L06A

L06A

L06B
L02C

L02C

S03A/M24 x 2

S03A/M24 x 4

Z08A x 2

D26

44 45

Ridge and Roof Panel Assembly

Install the ridge along the top of the roof. First, gently pull the roof frame pieces apart at 

Using the self-tapping screws Z08A, connect the center ridge cap (D26) to the middle 
joint of the roof. 

PART NO QTY

1L06A

M24
M6

S03A
M6X10 8

8

1L06B

1D26

2M4.2X16
Z08A

BOX

BOX 1

BOX 1

BOX 2

L06A

L06B

1

2

1

L06A

L06A

L06B
L02C

L02C

S03A/M24 x 2

S03A/M24 x 4

Z08A x 2

D26



44 45

Ridge and Roof Panel Assembly

Install the ridge along the top of the roof. First, gently pull the roof frame pieces apart at 

Using the self-tapping screws Z08A, connect the center ridge cap (D26) to the middle 
joint of the roof. 

PART NO QTY

1L06A

M24
M6

S03A
M6X10 8

8

1L06B

1D26

2M4.2X16
Z08A

BOX

BOX 1

BOX 1

BOX 2

L06A

L06B

1

2

1

L06A

L06A

L06B
L02C

L02C

S03A/M24 x 2

S03A/M24 x 4

Z08A x 2

D26

44 45

Ridge and Roof Panel Assembly

Install the ridge along the top of the roof. First, gently pull the roof frame pieces apart at 

Using the self-tapping screws Z08A, connect the center ridge cap (D26) to the middle 
joint of the roof. 

PART NO QTY

1L06A

M24
M6

S03A
M6X10 8

8

1L06B

1D26

2M4.2X16
Z08A

BOX

BOX 1

BOX 1

BOX 2

L06A

L06B

1

2

1

L06A

L06A

L06B
L02C

L02C

S03A/M24 x 2

S03A/M24 x 4

Z08A x 2

D26



46 47

Install horizontal roof frame pieces (L04D), beginning from the center, moving towards Slide Y7 and Y8 into the frames as shown in the diagram, UV side out.

Secure with bolts and cap nuts. 

PART NO QTY

2L02B

M24
M6

S03A
M6X10 16

16

2L04D

2Y7

2Y8

H158 1

BOX

BOX 3

BOX 2

BOX 4

BOX 5

L04D

L04D

M24 x 2

L04A

Y7

Y8

Y7
Y8

S03A/M24 x 2 S03A/M24 x 4

As you install each roof PC panel, go ahead and apply silicone caulk around the edges to keep 
things watertight.

Y7

Y8

Y7
Y8

46 47

Install horizontal roof frame pieces (L04D), beginning from the center, moving towards Slide Y7 and Y8 into the frames as shown in the diagram, UV side out.

Secure with bolts and cap nuts. 

PART NO QTY

2L02B

M24
M6

S03A
M6X10 16

16

2L04D

2Y7

2Y8

H158 1

BOX

BOX 3

BOX 2

BOX 4

BOX 5

L04D

L04D

M24 x 2

L04A

Y7

Y8

Y7
Y8

S03A/M24 x 2 S03A/M24 x 4

As you install each roof PC panel, go ahead and apply silicone caulk around the edges to keep 
things watertight.

Y7

Y8

Y7
Y8



46 47

Install horizontal roof frame pieces (L04D), beginning from the center, moving towards Slide Y7 and Y8 into the frames as shown in the diagram, UV side out.

Secure with bolts and cap nuts. 

PART NO QTY

2L02B

M24
M6

S03A
M6X10 16

16

2L04D

2Y7

2Y8

H158 1

BOX

BOX 3

BOX 2

BOX 4

BOX 5

L04D

L04D

M24 x 2

L04A

Y7

Y8

Y7
Y8

S03A/M24 x 2 S03A/M24 x 4

As you install each roof PC panel, go ahead and apply silicone caulk around the edges to keep 
things watertight.

Y7

Y8

Y7
Y8

46 47

Install horizontal roof frame pieces (L04D), beginning from the center, moving towards Slide Y7 and Y8 into the frames as shown in the diagram, UV side out.

Secure with bolts and cap nuts. 

PART NO QTY

2L02B

M24
M6

S03A
M6X10 16

16

2L04D

2Y7

2Y8

H158 1

BOX

BOX 3

BOX 2

BOX 4

BOX 5

L04D

L04D

M24 x 2

L04A

Y7

Y8

Y7
Y8

S03A/M24 x 2 S03A/M24 x 4

As you install each roof PC panel, go ahead and apply silicone caulk around the edges to keep 
things watertight.

Y7

Y8

Y7
Y8



48 49

L02B

L02B

1

1

2

3

3

L09 as shown

M24 x 2

L04A

Vent Assembly

With a PC panel, UV side down, push the vent frame pieces (L19 x 2, L20, L21) onto the 
edges as shown, and connect with Z02A screws through the 

Slide L11A and L15A onto the L20 side of the vents as shown in the diagram. 
Repeat these steps to assemble a total of 4 vents, and trim any excess weather 
stripping from the ends.

40

4Y10

Ø4X16D
Z02A

8L19

4L20

4L21

4L11A

4L15A

PART NO QTYBOX

BOX 2

BOX 2

BOX 2

BOX 2

BOX 5

H158 1
L20

L21

L19

L19
Y10

Z02A x 8

L11A
L15A

L21

L20

Roof Assembly completed.



48 49

L02B

L02B

1

1

2

3

3

L09 as shown

M24 x 2

L04A

Vent Assembly

With a PC panel, UV side down, push the vent frame pieces (L19 x 2, L20, L21) onto the 
edges as shown, and connect with Z02A screws through the 

Slide L11A and L15A onto the L20 side of the vents as shown in the diagram. 
Repeat these steps to assemble a total of 4 vents, and trim any excess weather 
stripping from the ends.

40

4Y10

Ø4X16D
Z02A

8L19

4L20

4L21

4L11A

4L15A

PART NO QTYBOX

BOX 2

BOX 2

BOX 2

BOX 2

BOX 5

H158 1
L20

L21

L19

L19
Y10

Z02A x 8

L11A
L15A

L21

L20

Roof Assembly completed.



50 51

shown.

Horizontal Roof Frame & Panel Assembly

Z02A x 2

Z02A

L11A
L15A

C1 x 4

PART NO QTY

4L02B

M24
M6

S03A
M6X10 32

32

4Y8

4Y9

4L04E

BOX

BOX 5

BOX 5

H158 1

BOX 3

BOX 2

L04E

L04E

L04E

L04E
1

1

1

1

S03A/M24 x 2

L04E

50 51

shown.

Horizontal Roof Frame & Panel Assembly

Z02A x 2

Z02A

L11A
L15A

C1 x 4

PART NO QTY

4L02B

M24
M6

S03A
M6X10 32

32

4Y8

4Y9

4L04E

BOX

BOX 5

BOX 5

H158 1

BOX 3

BOX 2

L04E

L04E

L04E

L04E
1

1

1

1

S03A/M24 x 2

L04E



50 51

shown.

Horizontal Roof Frame & Panel Assembly

Z02A x 2

Z02A

L11A
L15A

C1 x 4

PART NO QTY

4L02B

M24
M6

S03A
M6X10 32

32

4Y8

4Y9

4L04E

BOX

BOX 5

BOX 5

H158 1

BOX 3

BOX 2

L04E

L04E

L04E

L04E
1

1

1

1

S03A/M24 x 2

L04E

50 51

shown.

Horizontal Roof Frame & Panel Assembly

Z02A x 2

Z02A

L11A
L15A

C1 x 4

PART NO QTY

4L02B

M24
M6

S03A
M6X10 32

32

4Y8

4Y9

4L04E

BOX

BOX 5

BOX 5

H158 1

BOX 3

BOX 2

L04E

L04E

L04E

L04E
1

1

1

1

S03A/M24 x 2

L04E



52 53

Slide Y8 PC panels, UV side out, into place. Slide Y9 panels into the peak of the greenhouse as shown, and secure to the ridge 
temporarily using painters tape. 

Y8

Y8

Y8

Y8

Y9

Y9

Y9
Y9

52 53

Slide Y8 PC panels, UV side out, into place. Slide Y9 panels into the peak of the greenhouse as shown, and secure to the ridge 
temporarily using painters tape. 

Y8

Y8

Y8

Y8

Y9

Y9

Y9
Y9



52 53

Slide Y8 PC panels, UV side out, into place. Slide Y9 panels into the peak of the greenhouse as shown, and secure to the ridge 
temporarily using painters tape. 

Y8

Y8

Y8

Y8

Y9

Y9

Y9
Y9

52 53

Slide Y8 PC panels, UV side out, into place. Slide Y9 panels into the peak of the greenhouse as shown, and secure to the ridge 
temporarily using painters tape. 

Y8

Y8

Y8

Y8

Y9

Y9

Y9
Y9



54 55

Vent Installation

Finally, connect the loose end of the vent arm to the greenhouse frame using S26A 
screws.  

L02B

L02B

L02B

L02B

1

1

1

1

2

2

3

3

3

3

S03A/M24 x 2 S03A/M24 x 4

M24 x 2

L04A

PART NO QTY

M24
M6

S03A
M6X10 16

16

8

8

4

M4.2X10
Z19A

M5X12
S26A

A74

C1 4

BOX

BOX 2

C1

C1

C1

C11

1
1

1

1

1

1
2

2

2

2

1



54 55

Vent Installation

Finally, connect the loose end of the vent arm to the greenhouse frame using S26A 
screws.  

L02B

L02B

L02B

L02B

1

1

1

1

2

2

3

3

3

3

S03A/M24 x 2 S03A/M24 x 4

M24 x 2

L04A

PART NO QTY

M24
M6

S03A
M6X10 16

16

8

8

4

M4.2X10
Z19A

M5X12
S26A

A74

C1 4

BOX

BOX 2

C1

C1

C1

C11

1
1

1

1

1

1
2

2

2

2

1



56 57

Vents can be adjusted using the knob. Turn counterclockwise to loosen and clockwise to 
tighten.

S03A/M24 x 2

Z19A X 2

S26A X 2

L21

L04E

A74

4L04D

PART NO QTY

M24
M6

S03A
M6X10 16

16

BOX

BOX 2

L04D

L04D

L04D

L04D

1

1

2

2

2

2

1

1

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.

56 57

Vents can be adjusted using the knob. Turn counterclockwise to loosen and clockwise to 
tighten.

S03A/M24 x 2

Z19A X 2

S26A X 2

L21

L04E

A74

4L04D

PART NO QTY

M24
M6

S03A
M6X10 16

16

BOX

BOX 2

L04D

L04D

L04D

L04D

1

1

2

2

2

2

1

1

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.



56 57

Vents can be adjusted using the knob. Turn counterclockwise to loosen and clockwise to 
tighten.

S03A/M24 x 2

Z19A X 2

S26A X 2

L21

L04E

A74

4L04D

PART NO QTY

M24
M6

S03A
M6X10 16

16

BOX

BOX 2

L04D

L04D

L04D

L04D

1

1

2

2

2

2

1

1

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.

56 57

Vents can be adjusted using the knob. Turn counterclockwise to loosen and clockwise to 
tighten.

S03A/M24 x 2

Z19A X 2

S26A X 2

L21

L04E

A74

4L04D

PART NO QTY

M24
M6

S03A
M6X10 16

16

BOX

BOX 2

L04D

L04D

L04D

L04D

1

1

2

2

2

2

1

1

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.



58 59

will be on the left when you are facing the door, and on the left when facing the outside 
of the back .

L01C/L01D

S03A x 2

M24 x 2

S03A x 2

M24 x 2

L04D
L04D

NO QTY

S21A
M5X12 20

2L12C

2

4Y7

4Y8

L12D

PARTBOX

BOX 3

BOX 3

BOX 4

BOX 5

H158 1

Y7

Y7 Y8

Y8Y7

Y7

Y8

Y8

L12C

L12D

L12C

L12D

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.

58 59

will be on the left when you are facing the door, and on the left when facing the outside 
of the back .

L01C/L01D

S03A x 2

M24 x 2

S03A x 2

M24 x 2

L04D
L04D

NO QTY

S21A
M5X12 20

2L12C

2

4Y7

4Y8

L12D

PARTBOX

BOX 3

BOX 3

BOX 4

BOX 5

H158 1

Y7

Y7 Y8

Y8Y7

Y7

Y8

Y8

L12C

L12D

L12C

L12D

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.



58 59

will be on the left when you are facing the door, and on the left when facing the outside 
of the back .

L01C/L01D

S03A x 2

M24 x 2

S03A x 2

M24 x 2

L04D
L04D

NO QTY

S21A
M5X12 20

2L12C

2

4Y7

4Y8

L12D

PARTBOX

BOX 3

BOX 3

BOX 4

BOX 5

H158 1

Y7

Y7 Y8

Y8Y7

Y7

Y8

Y8

L12C

L12D

L12C

L12D

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.

58 59

will be on the left when you are facing the door, and on the left when facing the outside 
of the back .

L01C/L01D

S03A x 2

M24 x 2

S03A x 2

M24 x 2

L04D
L04D

NO QTY

S21A
M5X12 20

2L12C

2

4Y7

4Y8

L12D

PARTBOX

BOX 3

BOX 3

BOX 4

BOX 5

H158 1

Y7

Y7 Y8

Y8Y7

Y7

Y8

Y8

L12C

L12D

L12C

L12D

Scan the QR code above
 or visit  to learn more

about your Vego Greenhouse Kit.



60 61

S21A x 20

L12C/D

L01C/D

Door Assembly

PART NO QTY

M24
M6

S03A
M6X10 8

8

2L16A

2L17

4Y11

4L16B

32Ø4X16D
Z02A

8J193

1L16C

A51 4

BOX

BOX 1

BOX 2

BOX 1

BOX 2

BOX 2

BOX 4

H158 1

1L18ABOX 1

BOX 2
J193

J193
L16B

Z02A x 4

Vent Assembly completed.

L01C/D

S21A

L01C/D



60 61

S21A x 20

L12C/D

L01C/D

Door Assembly

PART NO QTY

M24
M6

S03A
M6X10 8

8

2L16A

2L17

4Y11

4L16B

32Ø4X16D
Z02A

8J193

1L16C

A51 4

BOX

BOX 1

BOX 2

BOX 1

BOX 2

BOX 2

BOX 4

H158 1

1L18ABOX 1

BOX 2
J193

J193
L16B

Z02A x 4

Vent Assembly completed.

L01C/D

S21A

L01C/D



62 63

L16C

L16A

L17

S03A/M24 x 4

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Secure the hinges to the door with S27 screws already installed in L16A pieces.

L18A

L16A

L17

S03A/M24 x 4

62 63

L16C

L16A

L17

S03A/M24 x 4

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Secure the hinges to the door with S27 screws already installed in L16A pieces.

L18A

L16A

L17

S03A/M24 x 4



62 63

L16C

L16A

L17

S03A/M24 x 4

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Secure the hinges to the door with S27 screws already installed in L16A pieces.

L18A

L16A

L17

S03A/M24 x 4

62 63

L16C

L16A

L17

S03A/M24 x 4

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Z02A x 8

Y11

Y11

L16B

L16B

A51 x 2

 S27A x 6

Secure the hinges to the door with S27 screws already installed in L16A pieces.

L18A

L16A

L17

S03A/M24 x 4



64 65

S27A x 6

S27A x 6

DOOR-L

DOOR-R

STEP

03 Door & Lock Installation

PART NO QTY

14M5X12
S27 A

8
Z17 A

M4.8X16

1

1

1H154
H199

BOX

BOX 2

Note: The door lock(H154/H199) comes pre-assembled inside its packaging. 
Disassemble the door lock before installing it in the greenhouse door, making sure 
the keyhole is facing outward. 

S27A

S27A

H154

H199

door frame and secure with S27A bolts. Finally reinforce the structure with Z17 
screws.

DOOR-L

DOOR-R

S27A x 6

Z17A x 2

S27A x 6

Z17A x 2



64 65

S27A x 6

S27A x 6

DOOR-L

DOOR-R

STEP

03 Door & Lock Installation

PART NO QTY

14M5X12
S27 A

8
Z17 A

M4.8X16

1

1

1H154
H199

BOX

BOX 2

Note: The door lock(H154/H199) comes pre-assembled inside its packaging. 
Disassemble the door lock before installing it in the greenhouse door, making sure 
the keyhole is facing outward. 

S27A

S27A

H154

H199

door frame and secure with S27A bolts. Finally reinforce the structure with Z17 
screws.

DOOR-L

DOOR-R

S27A x 6

Z17A x 2

S27A x 6

Z17A x 2



 Install Ridge End Caps  Drainage Pipe Assembly

PART NO QTY

L25 4

J93 4

J199 4

16M4.2X16
Z08A

J198 2

2

2

J197R

J197L

4Z02A

J94 4

Ø4X16D

BOX

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

H178 1BOX 2

J198

J198

Z08A x 2

J198

J197R

J197R

J197L

J197L

J197L/R

Z08A

Z02A



 Install Ridge End Caps  Drainage Pipe Assembly

PART NO QTY

L25 4

J93 4

J199 4

16M4.2X16
Z08A

J198 2

2

2

J197R

J197L

4Z02A

J94 4

Ø4X16D

BOX

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

BOX 2

H178 1BOX 2

J198

J198

Z08A x 2

J198

J197R

J197R

J197L

J197L

J197L/R

Z08A

Z02A



Drainage Pipe Bracket Assembly

J94 L25
J93

J199

J199

J199

J199

Z08A

J199

J199

Z08A

Drainage Pipe Bracket Assembly

J94 L25
J93

J199

J199

J199

J199

Z08A

J199

J199

Z08A



Drainage Pipe Bracket Assembly

J94 L25
J93

J199

J199

J199

J199

Z08A

J199

J199

Z08A

Drainage Pipe Bracket Assembly

J94 L25
J93

J199

J199

J199

J199

Z08A

J199

J199

Z08A



Now your greenhouse is ready to use!
Happy gardening!

Now your greenhouse is ready to use!
Happy gardening!



Now your greenhouse is ready to use!
Happy gardening!

Now your greenhouse is ready to use!
Happy gardening!



V 0 / /2025

Manual for 
Vego Greenhouse Kit

Contact Us
+1 (866) 597-1888 hello@vegogarden.com

vegogarden.com Houston, TX 

Vego Garden Academy

vego_garden

V E G O G A R D E N . C O M

Gardening Made Easier.
Anytime, Anywhere.

Copyright @ 2025 Vego 

vegogarden.com

vegogarden.com

Model:

Dimensions:

V2.2 07/10/2025


